THESIS

REGULATORY ISSUES ASSOCIATED WITH GRAYWATER REUSE

Submitted by
Robert Triumph Glenn

Department of Civil and Environmental Engineering

In partial fulfillment of the requirements
For the Degree of Master of Science
Colorado State University
Fort Collins, Colorado

Summer 2012

Master’s Committee:

Advisor: Sybil Sharvelle
Co-Advisor: Larry Roesner

Scott Glick



ABSTRACT

REGULATORY ISSUES ASSOCIATED WITH GRAYWATER REUSE

Concerns over limited water resources in arid and semi-arid regions in addition to
overloaded and/or costly wastewater treatment facilities have resulted in utilities looking toward
new concepts for water management. This is particularly true in the Southwestern United States.
[...]
differently. However, systems that meet the water quality requirements should be clearly identified to the
general public. Similar to Australia’s method of listing the approved GTS’s, states need to link available
technologies to the high exposure regulations. One example of this particular application would be to
adopt a third party testing facility such as the National Sanitation Foundation or supply systems that meet
the standards for the International Plumbing Code. This would allow users to clearly identify what

systems are available for what level of graywater they want to pursue.

40



CHAPTER 5 SUMMARY OF GRAYWATER TOOL

Based on the information collected on treatment and regulations, a tool was constructed in
Microsoft Access 2010 and is compatible with other versions of Microsoft Access. The tool provides a
single location for the abundance of information on graywater regulations and treatment technologies
collected. As discussed by King (2005), a survey evaluated one of the barriers associated with
implementing graywater systems in Australia is the abundance of information on treatment systems.
Additionally, it was found that the information available must be readily available so all residents can
quickly and easily gain information on the systems that are available. The goal of the graywater tool is to
mitigate these issues by providing a single location for graywater regulations and treatment systems. The
graywater tool was included in the deliverable for WateReuse Project 10-02 and can be obtained through

the WateReuse Research Foundation.

Graywater Reuse Database

Overview of graywater Treatment Technologies Standards Contact Us

New To Graywater? _ ) _ ) )
Welcome to the graywater reuse database. This database provides information on

ater treamtent and regulations for the safe reuse of gr. ter. The database allows
tabs provided above. The er reuse application, define state and national standards, and
"Overview to Graywater" link t s that are available that meet every regulation. To get started, selecta
[EMILIES &0 TR U i graywater reuse application from the list below

graywater and the available uses. B

Learn about graywater from the

Residential Irrigation
Learn more about Regulations

This database provides regulation i Residential Toilet Flushing
requirements from a variety of "
references. If you are interested in
learning more about state,
national, international, and issues
and recommendations on Multi Residential/Commercial Toilet Flushing
graywater regulations please read

through the "standards" heading.

Multi Residential /Commercial Irrigation

Graywater Treatment Systems
Interested in learning more about
the available graywater treatment
technologies? Read through the
"Treatment Technologies”
heading. There are both
commercially available
technologies and peer reviewed
researched technologies available,

Figure 5.1 Graphical user interface of graywater tool

41



The graphical user interface (GUI) as displayed in Figure 5.1 provides users with the information
collected for this project including an overview of graywater, the available treatment technologies and
experiences from a variety of state, national and international regulations. The overview of graywater tab
allows users to learn more about the characteristics of graywater such as quality, quantity and typical
reuse applications. Secondly, users can browse through the available treatment technologies to learn what
types of systems are available for residential irrigation, commercial irrigation, residential toilet flushing
and commercial toilet flushing. Finally, users can learn about the variety of graywater regulations adopted
from state, national and international experiences. This particular source would be useful for a regulator
looking to adopt new graywater regulations and wanting to learn more about the variety of regulations

adopted.

Residential Irrigation Regulation Overview: Oregon Go Back

Regulation Summary

The Oregon Department of Environmental Quality administers the graywater permitting program and approval is required prior to constructing a
graywater system. Under their rules, graywater is defined as shower and bath, bathroom sink, kitchen, and laundry wastewater. Graywater cannot
include toilet or garbage wastes. All graywater originating from kitchen sinks must pass through a physical treatment process prior to reuse. There
are three different types of graywater (Type 1, Type 2 and Type 3} defined in Oregon graywater code. Type 1 graywater applies to residential
subsurface irrigation and is considered to be treated by a physical process to remove a portion of grease and solids from graywater (primary
treatment). Type 1 graywater may be used for subsurface irrigation only as long as it is covered with 2 inches of soil, mulch, compost, or other
material. Irrigation of gardens, lawns, landscape plants, compost, and food crops (except root crops or crops that have edible portions that contact
graywater) are acceptable applications. The graywater system cannot store graywater for more than 24 hours and should be operated so graywater
doesn't surface, pond or runoff,

Permit Requirements

In order to use graywater, a person must first obtain a permit from the DEQ. A Tier 1 graywater permit applies to single family residences or
duplexs that produce < 300 gpd and it may only utilize Type 1 graywater (subsurface irrigation of landscape plants or compost). For flows greater
than 300 gpd, please see the commercial irrigation reguirements. The cost of the application is $90 and if the system owner submits an annual
report to the DEQ, a 340 annual fee will be waived. The application requirements include detailing the location of the system, intended use of
graywater, design flow, fixtures that are the source of graywater, design of the distribution system, description of graywater treatment, and name
and contact info of the system designer. For irrigation systems, a site evaluation must be submitted to the department for review and include: area
and slone of sravwater reuse area. surface streams. onsite wastewater treatment svstems. stormwater manasement structures. existing ar

Regulation Location Effluent Water Quality Requirements
Chapter/Title | OAR Chapter 340 Division 053 BODS (mz/L) |NeER =izt
Effective Date | 8/25/2011 TS5 (mg/L) |None Specified
Website | http://www.deq.state.or.us/wg/reuse/graywater.htm Turbidity (NTU) |None Specified
The regulations are located under the following Graywater |Z| E Coli (MPN/100ml) |None Specified
type of regulatory category

Fecal Coliform (cfu/100ml) [None Specified

Figure 5.2 Graywater tool output for residential irrigation regulation summary

The main function of the database allows users to select an end application of graywater and a
regulation of interest. Based on the user’s selection, the graywater tool automatically displays information
collected on permit requirements, regulation summary, website references and water quality requirements
(Figure 5.2).

42



If the user is interested in pursuing a graywater system, a list of available systems is provided that
meet the water quality requirements for the particular regulation selected. As displayed in Figure 5.3, the
user can compare and contrast graywater systems to identify a system of interest. For residential
applications, graywater systems are divided among diversion devices and treatment systems. If there are
no water quality requirements, a diversion device is the preferred method of use because the cost to
construct and maintain the system is significantly lower compared to a treatment system.

Once the user finds a system they are interested in, they can select that system to learn more
about the treatment process, maintenance requirements and the testimonials compiled from the
commercial manufacturer survey. Additionally, the water quality the system achieves is provided.
However, this information isn’t necessary because the system already meets the water quality
requirements for the regulation of interest. For a more detailed walkthrough of the tool reference

WateReuse Project 10-02.

Residential Irrigation Regulation Overview: Oregon Go Back

Commercially available diversion devices: {These systems don't treat graywater, but divert it to a subsurface irrigation system. These systems are only
allowed when regulations don't state a water quality requirement)

Record: M 1of9 L3 )

Unit Name ~ |Manufacture ~

Barirrulatina wactawa Eralagical Enginaarin nlantar/filtar had

Search

Treatment Type

Tha cuctam ic f War Lo {50 | 3N+ vaare =

Unit Name * | Manufacturer ~ TreatmentType ~ Maintanenc - Energy Requ - Expected Pn ~ |[Number of s » Year availab - | Other Comi « [+
ECO Design GRS ECO Design No treatment If Kitchen grayr None 20 years 36 2001 The system is ¢ =
Filtrex Spilt System  Filtrex Untreated Every month, t Very Low (<50 | 20 60 2007 N/A
Agua2use Water Wise Group 4 stage filtration Every 4 to 6 mc Very Low (<30 | 5 2000 2004 The system isc
Matala Gator Pro Just Water Solutions 6 filtration steps It is recommen Very Low (<50 10 - 15years 975 2008 The system cot

2nna Datant Na 7517

3

Commercially Available Graywater Treatment Systems Meeting the Water Quality Requirements:

~ |Manufacturer - List of Comp -~ Maintanence Requirements -  Energy Requirements - Expectec<

AG720 AguaClarus  Aerobic/membrane/UV Yes N/A N/A High (400-700 kWhr/year) 25 Year W
GROW Water Works  Hybrid reed bed system/ UV Yes N/A Weekly inspections of the prim N/A 10
6-700 GTS Rootzone Reed Bed/UV Disinfection  Yes N/A The only maintenance for the r Medium {100-400 kWhr/y 15 =
Enfinity Greyw Equarius 3 stage filtration and Ozone No N/A Required Service Contract by Tr Low (50-100 kWhr/year) N/A
Aguacell G10a AguaCell Biological reactors/Ultrafiltr: No N/A Aquacell has ongoing service ar Very High (>700 kWhr/ye: 30+ years
MicroNova Everhard Indus aeration with submerged me Yes N/A Every three months a trained s¢ Very High (>700 kWhr/yez 2 years or
UltraGTS Wastewater AL Membrane bioreactor/UV di Yes N/A Maintenance is required on the Medium (100-400kWhr/ye 20 years (
WL-55 Water Legacy UV with Hydrogen peroxide No N/A On an annual basis, the UV bulk Very High (>700 kwhr/ye: 15
WE10 EarthSafe Membrane bioreactor/UV di Yes N/A The manufacturer is required t¢ Medium (100-400 kwWhr/y 20 years
Novagrey Water Gurus  Mebrane bioreactor/UV disit Yes N/A The manufacturer is required t¢ High (400-700 kwWhr/year) 15
Residential ani Brac filtration/chlorination Yes N/A Every month the filter should b Very Low (<50 kWhr/year 50 years
GTAO0 Nubian Pre-screening, Granular Acti Yes N/A For domestic systems, the man Very High (>700 kWhr/yez 20 years Ii
Ba\Watar Sucta BalMatar Cand Ciltration A nTA Nn an annual hacic the tan lawe Vanrs o €80 W hrfuaar N veare T
Recard: M 1aof14 Ll K Unfiltered | Search 4 »

Figure 5.3 List of acceptable graywater systems meeting water quality requirements

43




CHAPTER 6 SUMMARY AND CONCLUSIONS

The reuse of graywater has the potential to significantly reduce demands on natural water
systems. However, due to the perspectives on public health and environmental issues, regulatory barriers
have slowed the process of implementing residential and commercial graywater systems. Additionally,
views on water reuse vary depending on geographic location. For example, in water rich states, graywater
is viewed as an unnecessary resource that doesn’t need to be utilized. Therefore, the regulations reflect
this perspective by requiring strict water quality and permitting requirements; or not permitting graywater
use. In contrast, arid and semi-arid states with dwindling natural water supplies have researched, piloted
and promoted water saving practices into a variety of applications, such as reusing graywater.

Due to the variation of graywater regulations, a survey was constructed to identify the issues
associated with reusing graywater. 41 city utilities and state agencies from 25 states were surveyed for
this project. 24 of the surveyors were from states that allow graywater reuse and 17 were from states
which don’t regulate or lack a graywater regulation. The survey findings suggest that graywater support is
predominantly in arid and semi-arid regions that have diminishing natural water resources. These states
have implemented a BMPs and permit-by-rule program that is used for low risk, low exposure scenarios
(residential subsurface irrigation). However, after graywater is used for higher risk scenarios (commercial
scale or toilet flushing), regulations must be more strict to ensure systems are properly designed,
maintained and operated to reduce negatives effects on public health or the environment.

Due to the low risk, low exposure scenario, and the results from this study, using graywater for
residential irrigation shouldn’t require a permit or strict water quality requirements. From experience,
agencies have found it to be more effective promoting and educating the safe reuse of graywater to the
general public opposed to enforcing a strict permitting process. States should adopt a residential irrigation
regulation similar to Arizona BMP requirements. Once graywater is used for commercial applications or
toilet flushing, regulations are stricter. This justifies the reasoning behind implementing a tiered approach

to regulating graywater, where residential irrigation doesn’t require a permit, commercial or toilet

44



flushing applications do. However, regulations are inconsistent among states that allow graywater reuse
for toilet flushing indicating a lack of guidance. It is accepted that graywater requires a form of
disinfection prior to reuse for toilet flush, but it is unknown to what degree is required. Additionally, there
is a lack of information on available treatment systems identified by each state. Australian states have
adopted a 26 week trial period for systems designed to be reused for toilet flushing. If systems meet the
water quality requirements, they are listed on the state department’s website as an acceptable system.
Regulators in the United States should adopt a regulation similar to Australia’s to identify available
systems by either adopting third party water quality requirements (International Plumbing Code or
National Sanitation Foundation 350) or testing systems independently.

Regardless of graywater regulations, the treatment of graywater improves the quality of
graywater making it usable for the intended applications. The variety of treatment options for graywater is
just as diverse as graywater regulations. While technologies weren’t thoroughly discussed in this
particular report, the reader should review WateReuse project 10-02 for more details about the treatment
of graywater. The available technologies reflect the regulations of graywater varying from simple
diversion devices to complex biological treatment and disinfection. Diversion devices do not provide any
treatment and act as a surge tank with a pump, effectively conveying graywater to a subsurface (drip or
emitter) irrigation system. Biological treatment uses a form of aeration (air blowers or natural wetlands)
to effectively reduce the organic concentrations in graywater. While both these technologies are
applicable forms of treatment, depending on regulatory requirements, the operation, maintenance and cost
is drastically different influencing the decision to implement a graywater system. Data gathered on the
water quality, maintenance and system owner testimonials of commercially available graywater systems
will assist regulators in understanding system differences and promoting systems.

A second product of WateReuse project 10-02 project was compounding the information
collected on regulations, surveys, and treatment systems into a concise and presentable graywater tool.
The primary function of this tool is to summarize state graywater regulations and reference graywater
systems that effectively meet state water quality requirements. Designed in Microsoft Access, this tool